Mouka Bbicokoro pasnexHuuma MID195 DEKADO

7 8 9 10 11 12 b 7 19 20 2122 23 24 25 26 27 28

50/ 49 /48 /47 / 16 45144 \43 \42



REF

DESCRIPTION

QTY

31

RIGHT WHEEL PLATE 45 /&5p#E

REF DESCRIPTION QTY
1 | HANDLE CAP FHii5 1
2 | turbo nozzle holder A Mk [{f] & 28 1
3 | HANDLE 4% 1
4 | Hose hook HE& 4 1
5 | switch BOX CAP JFx&is 1
6 | Nager kAT 1
7 | TURBO NOZZLE A% Mk 1
8 | SWITCH FF2¢ 1
9 | CABLE SEAL HiZg%5sd) g 4
10 | SWITCH BOX JFx& 1
11 | SPRAY GUN Wik 1
12 | SOAP TUBE P B Wik 1
13 | HOSE & L% 1
14 | DASH plate of left accessory Z&MiA-$47K4Hx 1
15 | VIBRATION DAMPING OF MOTOR HEMLIEE P 4
16 | DASH PLATE OF RIGHT ACCESSORY A3 BffH$47K#x 1
17 | CABLE HOOK #:£k4% 1
18 | BOTTOM HOUSING J&55% 1
19 | HOSE BLOCK /i s % FL 2 1
20 | GUN HOOK #4344 1
21 | NOZZLES HOLDER SETS MM [ 5 22 48 1 1
22 | PVC LOGO LABLE %4 1
23 | PVC WARNING LABLE %45 bR 1
24 | SPRING GASKET 8158 £ ] 4
25 | SCREW ST4. 816 28
26 | SOAP TANK CAP Wi+ % 1
27 | SCREW ST4. 8%25 3
28 | BUILT-IN SOAP TANK [N & Wi i 1

1
32 | GUN HOLDER #&FE 1
33 | WHEEL CAP #t 3% 2
34 | ELASTIC COLLAR %1 FH 31 124 Pl 2
35 | FLAP GASKET ~F-#[& 2
36 | WHEEL fu iz #t 2
37 | WHEEL AXLE #&%i 1
38 | LEFT WHEEL PLATE /&i&#kbHE 1
39 | DASH PLATE 47K 4R 2
40 | WIND SCOOPER 5 X & 1
41 | MOTOR AND PUMP FE #1221k 1
42 | PUMP FIXXING SEAT 150 %2 [# 5& Ji 1
43 | SCREW M6%10 1
44 | SAWTOOTH GASKET 4 ik % A 1
45 | SPRING GASKET 735 #4 g 1
46 | SCREW M4%8 1
47 | PRESS PLATE OF MOTOR HEMLEHR 1
48 | CABLE HLJE £k 4H 1 1
49 | CAPACITOR HE 75414 1
50 | SWITCH FOR SOAP R Jc4H 14 1
51 | SOAP TUBE OUTSIDE 48 Wy 1
52 | RIGHT DECORATION PLATE #53:ifitk 1
53 | SCREW ST3. 5%13F 16
54 | upper housing Fif7% 1
55 | WATER OUTLET DECORATION PLATE H7K:H:4fikR 1
56 | WATER INLET MAIL CONNECTOR 7K A#23k 1
57 | SWITCH DECORATION PLATE JFJ3E 1Mk 1
58 | LEFT DECORATION Z&3&iffitR 1




29

SCREW M8*30

30

SAWTOOTH GASKET &t 4% Fr

59

SWITCH KNOB JiesH 244

60

CABLE SHEATH HEJEZRirE




48 47 46 45 44 43 42 41 40 39




REF DESCRIPTION QTyY
1 KIT, WATER OUTLET JOINT HizK¥3k 1
1A | Absorption core W F 1
1B | SPRING OF Absorption My 55 & 1
1C | STEEL BALL 4W¥E 5
1D | O-RING, P7X1.5MM

1
1

1E | junction Wk FEk 1
IF | O-RING, P 10X1.5MM 1
2 | 0-RING, P22X2.4MM 1
3 SPRING 55 0. 6X10. 5X4. 5X12 1
4 | BLOCKING ¥ 3 1
5 | O-RING, ®5X1.8 MM 1
6 | VALVE CORE &% 1
7 | VALVE CORE SPRING J&:th85 1
8 | JACKET |®%& 1
9 | 0-RING, P4.5X1.8 MM 1
10 | O-RING, 16X2.4 MM 1
11 | PISTON j%2E 1
12 | SPRING OF PISTON jf €85 1
13 | RELIEF VALVE SEAT I & Jia 1
13A | O-RING, P 15X2.4 MM 1
13B | RELIEF VALVE STEM #I % l&AT 1
14 | PUMP HEAD %3k 1
15 | SCREW PN 7S 1 184T M8X20 4
16 | O-RING, P18X2.4 MM 1

REF DESCRIPTION QTyY
24 | CONNECTING NUT #1211 1
25 | RIGHT SHELL OF MICRO SWITCH 1Z/K T X4 7% 1
26 | SLIDE gt 1
26A | MICROSWITCH §sh T 2% 1
26B | LEFT SHELLOF MICRO SWITCH {Z/K T % /£ 7% 1
27 | TAPPING SCREW [ W4T 5
28 | SCREW N7~ ff 24T M8X25 1
29 | PUMP BODY ZE4k 1
30 | SCREW INTERNAL HEXAGONAL PN/~ ff 2 M8X25 1
31 | BEARING , 51207 Hfiz& 1
32 | BEARING HOUSING , AL ALLOY %K Jas 1
33 | O-RING , 0 %i[E, P90X2.65 1
34 | O-RING, ,0 Zpg, ©13X1.9 6
35 | INLET&OUTLET VALVE k7KK & 6
36 | O-RING 0 YPE ©16X1.9 6
37 | VALVE CAP [&1g 6
38 | V-RING V yhidf ©14X20X5 MM 3
39 | O-RING 0 ZYPE ©18X1.9 3
40 | INTERSPACE RINGER H|a]% 3
41 | 0-RING 0 %l ©24X1.9 3
42 | REINFORCED SEAL ‘& 28yt ©14X22X5 MM 3
43 | SPRING A ZE g% 3
44 | PLUNGER #E2E @14 3
45 | PLUNGER CLIP f:ZE-R5& 3
46 | BEARING %7k 1
47 | OIL SEAL yhi3t 20x30x9 1
48 | INDUCTION MOTOR /& FEAL 1




17 | WATER INLET JOINT #f/K$z3k 1
18 | FILTER JEM 1
19 | SWITCH ROD FF & ThiAF 1
20 | SPRING THiAf 8 1
RETAINING RING FOR CONNECTING NUT & R2H21E 4 1
21
22 | Y-RING Y JEFE 4X11X5 1
23 | O-RING, $21X1.9 MM 1

49 | MOTOR SHEATH HINLIE 1

50 | MOTOR ENCLOSURE HEAL5E 1

51 | CAPACITOR HLZE 1

52 | JUNCTION BOX 4k fr% 1
SWITCH JF3k 1

53

54 | SWITCH COVER FF 7= 1




